Jcase

117 Compact Tractor
Parts Catalog




PRICE 75 CENTS

MODEL 117
COMPACT TRACTORS

Parts Catalog No. 1155




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

lllustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue'" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as omas received. Failure
to do so will le oxonfusion and defeat the
purpose of th

indented Descria%<>
Indented parts in the descriptive list are a part of the ing assembly or sub-assembly.

The quantity shown in the '"Number Required" col
chine except where parts are indented in descriptivélis
number required for the preceding assembly or

e number of parts used on a ma-
this case the quantity shown is the
sembly.

REF. PART NO. < TION REQ'D
A 55159 CYLINDER par Steering .. ..o s o0 a® s ole s sine 1
28 A 56208 SOCKE rear cylinder . . . ... ... ... ....... 1
29 A 55956 P justing, socket asSy . . . .. .. i i i oo 1
30 A 55957 SEAT: OCKEt DALl . o v s icom oo = s s EE s @ N B e 2
31 A 56210 = 8OCKEE . . .. i S s e e e e 1
32 A 56209 -socket spring . ......c 000t 1
33 G 45175 P ASSY -socketassy. ........ . 1
16- 836 @ BOLT - 1/2" x2-1/4"N.F.hex. . . .. ...cc0eee... 1
34 132- 104 IN - cotter, 3/16" X 3. . . . . i ittt ettt 1
35 A 55889 STUD - ball,socket & cylinder .. ................. 2
36 13- 410 BOLT =-1/4" x5/8" N.C.;hNeX. . s s v v o606 5 wmmw oo 4
37 92- 4 LOCKWASHER = 1/4" SAE . : i s voovaaccnssssnos 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.

O



()

€ {

Air Cleaner. . « « . . .
Battery «.eceeeee
Breather, Crankcase
Camshaft ........ '
Carburetor . ... ...
Connecting Rod .. ..
Crankshaft ...... .
Cylinder Block ....
Cylinder Head . . . . .
Electrical System ..

Gt e s s s aee s e e ese33 Fuel Strainer ......«..
...... P | Fuel System . ...e oo
e+ GasketKits o v e ¢ c c a0t
e e e s s s e e esea .. 9-11 Governor .. ...
cececsssnacassesns D Muffler «eceesceecece

Engine Block & Attaching

Parts ........
Exhaust System . ...
Filter, Breather. .. .

Axle, Front« =+ ==+~
Axle, Rear =<+~ -

Baffles & Shrouds- * -
Brakes s 8 » o 2 2 0 8 0 8
Decals ....... . o .

Electrical System
Fenders « 4 o s 0 080
Frame * s o s o 8 8 s 8 0
Grille s 2 8 2 8 8 8 e
Hltch -----------
Hood o & 8 6 @ s s 00 s

> e 8 o a8

cesecesinsereconon 5

ALPHABETICAL INDEX
ENGINE SECTION

Flywheel. . . . .

e esessensss D Qil Pan ¢ v e e e o v anasa
v e e se e es D Piston ......
Spark Plug + s v s s s e e..
eseseess 29-33 Starter « « « ¢ o . .

Tank, Fuel ..
....... e D= Throttle Link
e | Valves « ¢ o olb a3\ M e v o

\\o
@&%

BASIC . T. R SECTION

..... + ® e s ® -19 Hydraulics 8 8 8 2 0 s 0 0
o ® o 8 » s @ e & o 8 » 025 Ilnplement L]ft s e o s &8s
seseee 7 Model G14 Weight Box- - -
seseseeee2] Model G6 Headlamp Kit* *
. o - e & 8 & » & & & @ 137 PTO Clutch s o ® & o 8 & o »
. . ceess e 33 35 Seat,Operator's s s o0 s s
® e 6 06 ® 5 o e 8 s 0 0 0 00 .o -15 Steerlng Wheel & Gear LI
----- 5 6 80 & 8 " s » 013 Tool Tray e e ®» 5 & s 0 8 8 »
.....o.-..--....--13 Transmission""""
® e " 5 6 60 » 6 08 00 .- & s 8 113 Wheels, FrOnt & Rear e o o

*13

LI BRI Y N )
s s 8 8 8 0800
e e s e a8 00 0.
® o o o 0 0 0 00 o
* 8 s 8 8 e 0 s
LR A A N )
s 5 0o 0 08 0 00 e
s e 8 8 88 s e
* o 0o 8 8 0 0 0 s
® e e s o0 00 00

2 ¢ 9 82 08 00 0
® o5 e e o s 0 0 =
* 8 s s s 8 s 8 8
® s 8 8 0 e 0 00
*» s e 58 0

a s ® 8 0 60 8.
------ e o s =

.‘l'?-

LI S ]
e o 0 v 0
o s e e
L I )

¢ & o s e

~3
1
w
OO TN -] =]

29

o ®
. .
Neliia}






()

EF.

wmqmmmu:n&wmr—l:u

DD b b pd b b ek b ek b b bbb b b
SOOI N hWWwWwNNNFO

50

Printed in U.S.A,

CASE MODEL

PART NO.
C 15821
C 15973
C 15974
C 15822
C 15823
C 15824
C 15825
C 15826
C 15827
C 15828
C 15829
C 15830
C 15831
C 15832
C 15833
C 15834
C 15835
C 15836
C 15837
C 15975
C 15838
113~ 104
C 15839
C 15840
C 15841
C 15976
C 15842
C 15843
187- 1003
C 15977
C 15978
C 15846
C 15872
187- 1041
C 15844
C 15845
C 160

cC 1

C

C
11 11
o 999AB

NSS

C 15981
C 15849
C 15850
C 15851
C 15852
C 16033
C 15854
173- 44
192- 14
129- 4
C 16036
173- 42
C 15857

ENGINE

DESCRIPTION

BLOCKASSEMBLY-.--....o-....
PIN-dowel **°**ssesssscnscs
SEAL 011----....'....-...-

VALVE - intake (std.) includes Ref, 8 * *

VALVE - intake (1/32" oversize) includes Ref. 8
VALVE - exhaust (std.) includes Ref. 8 * ==+ ¢

VALVE - exhaust (1/32" oversize) includes Ref, 8

SEAT - valve spring, upper * * *
SPRING_Valve---co---.--
CAP - valve spring, lower
CRANKSHAFT ASSEMBLY * - *

PIN - crankshaft gear == - *

GEAR - crankshaf
PISTON AND PIN ASSEMBLY -
PISTON AND PIN ASSEMBLY -
PISTON AND PIN ASSEMBLY -

® s 8 s w9

RING SET - piston (std,)******""
RING SET - piston (.010 oversize)
RING SET - piston (.020 oversiz

RING - retainer, piston pin * *»

CONNECTING ROD ASSEMB
SCREW - connecting;
PLATE - lock **"**

LIFTER - valve: * - - .

CAMSHAFT - - - -

GASKET - mounti fange * e
FLANGE ASSE! NS S
SCREEN cesceens

SCREW -1/4" x 1-1/4" NC hex, sems

GASKET - filler plug * = * - = *==**~+

GASKET - cylinder head
HEAD - cylinder ¢ =*==>*=*-"
BOLT - 5/16" x 2-1/2" NC hex

SPARK PLUG - (includes gasket)

GASKET - spark plug *-**
GASKET - valve cover ******
BODY ASSEMBLY - breather -
ELEMENT - breather =+
COVER-valve"‘°"""'
TUBE - breather«scccs e

SCREW - #10 x 1/2" NC, fillister head, sems °
COVER-Sparkplug * e s e e r e e
SCREW - 5-40 x 1/2" round head, machine * *
LOCKWASHER = #5 e+ +oooeoescocnns

NUT - 5-40 hex

NUT_long-..-..--.-.-.-..........
SCREW - 5-40 x 3/8'" round head, machine - -
COVER - rectifier panel s s ccssr oo se-

-

5/16", hex, self-tapping

LR R L R N I R I Y Y S

¢ & 8 0 s s
LI NN I B )
® e o o0 s
e a0 8 s s
e« o s o 80
® e s o0 0o

U T I

* e a a0 0.

o s o0 0080
® s s 000800
e » v a e s e oo
s 8 s 88 s s
e % s 8 0 0000
® e e 0o 0 e s 0
® 6 0o 8 o0 o0
* s 0 0 88800
e« e o a0 e e oo
L

LI I )

® s = o0 0 e

s s 8 00 e
*“ s 08 0 0

e o 0 s 0 00

* s " 00 s
s 0 000000
® o 08 0 s o
L A ]
e 8 s s 0 00 o0
“« 8 606 000 00
L R A Y
¢« & e 2 e s s
LI IR R S Y
LIRCI I S I )
* s s 00202 0 a0
L N L )
LI I I Y L)
® e o s e @
s o e

LI Y

" e e

LI )

. e e

. s »

LI I

e s s e & 2 2 & & 5 * 9 »

October 1969

standard (includes item
.010 oversize (includes item 14)
.020 oversize (includes item 14)

117 COMPACT TRACTOR

REQ'D

AR ENNERS
...-.-..2
ceeseeee]
RN REES]
R |
srss e
IEEERNEES
ceccecece?
sees e
...-....Z
R EEEES
seveseeee]
R R |
14).....1
1

-1
ceresesl
...-a.-.l
.oo-o...l
sresees T
sesesese]
ceereece?
I |
---..-.oz
seerese ]
ceseeese]
sesse e
seer o]
I |
R REEEEN|
cerrsensn]
RN ENES
sres ]
ceeecene]
R |
RN NS
.....-.-7
R |
sesecses ]
RN |
cesessceg
cererren]
sesesrecn
tes e
cerrreen]
cececseaed
O I |
s e ]
sesacase?
cesecene
...-o;..z
cececenh

s e s 3
R |
R R |
ceeseneey






()

CASE MODEL 117 COMPACT TRACTOR 7

REF. PART NO.

51 C 15884
52 C 15864
53 C 16046
54 C 16040
55, C 15985
56 C 15865
57 193- 509
58 C 16042
59 C 15866
60 C 15867
61 C 15868
62 C 16041
63 C 15869
64 C 15870
65 C 158M
66 C 15873
67 C 15986
68 C 15874
69 C 15875
70 C 16033
71 C 16044
72 C 15988
73 C 16045
74 129- 125
7% C 15876
76 C 15877
77 C 15878
78 C 16047
79 C 15879
80 C 16048
81 C 15880
82 C 15990
83 C 15989
84 C 15518
85 C 15885
g6 C

87 C

Printed in U.S.A.

15@

ENGINE (CONT’D.)

DESCRIPTION REQ'D
MAGNETO AND ALTERNATOR . ot ot it it eennocecacnces 1
BRACKET - DloWer hOUSINE « @ c ¢ s ¢ ¢ o s s s s s s s aonooeeaens 1
SCREW - 5/16" x 3/4" NC, fillister head, SEMS + v s v v s s s ..2
BOLT - 1/4" x5/8" NC heX, SEIS « s v o e o ot s s ceosann ]
KEY - flywheel ...... et e s e et et ettt 1
COVER - cylinder head. . « « v e v v v v o v e |
SCREW - 1/4" x3/4" NC heX, SEIMS v v s s s et s eenennecnan .1
SCREW - 1/4" x1-1/8" NC heX, SEMS . 4 v s vt c v v eveeoeenns 1
LINK - gOVErnor Spring e e e e eeeeeseneas B |
SPRING - ZOVEINOT: « ¢ « e e e e s a s oosneosn cseene ces e ean 1
ROD - governor. . . . .. e e e Gttt e s e s e s e 1
WASHER - ZOVEINOT ¢ e e v st e cveeenanacesnse e |
LINK ~throttle « e v e e e v i i ii i et ieinnencans ce e 1
LEVER ~ OVEINOL ¢ = o ¢ s s o v 6 v 6 s s ossososscnnssnsssans 1
SPACER - ¢t vt oecesossenncsnncnncenss |
GEAR ASSEMBLY - governor 1
RING - retaining . ... .. s e eanas 2
SPOOL - ZOVEINOT « « « o o e v o » 1
EXTENSION - blower housing 1
SCREW - #10 x 1/2" NC, fillj 1
SCREW - 1/4" x 5/8" NC he 1
CLIP - retaining, hig io 2
WASHER—belleville VAR cenoees 1
NUT—1/2"NFhex AV e o0 s 0 s eens o ne e e coossansnsl
HOUSING - blowe ...... e |
PLATE-1dent 6o s e s s s s as s s e aes s e |
DECAL - na identification « « o » = & e e e e T |
'@ ooooo PRI SR
G c et c e s s e aesenaeens ceeeocnnn o1
SC : 1/2" NC fillister head, Sems s s s s s s e 0o s o+ 4
e s e s 0 0 a0 -.-.o--..o-..----..-no-n..1
2 starter (repairs, see page 31) « . ceoceeannn sl
- starter (repairs, see page 31). ¢+ v s s s v o e essosnse]
LER - engine ..... D .1
ANDSCREEN . icscosesvcececsscanosses ceoeonsee]

IT - engine gasket and seal (includes items 3, 20, 24, 32,
33, and 38) . . . i i et i e e |
STARTER ~ IrOpP€ o v o« « s s s s sasaosssooonaoocnancs S |

October 1969






)

o

CASE MODEL 117 COMPACT TRACTOR 9

FUEL SYSTEM

REF, PART NO. DESCRIPTION REQ'D
1 C 15519 TANK - fuel, . o v e e e v onoceescccceannssssssssssssss 1l
2 C 15174 STRAP-tankmounting « e eceoeeeeeesnacssssscssnssaces 2
3 173- 215 SCREW - 1/4" x 1-1/4" round head, machine, ZP..c.cceeceus 2
4 129- 504 NUT -1/4"square, ZP v v v evsccnocccssnoccssssnnsscs &
b} C 10657 EIBOW ~fueltank ...veccecececssansssasnnssessscansl
6 C 15526 HOSE -fuelline 24", . .. v eceossessocsccencsscasnssss 1l
7 214- 251 CLAMDP - hOSE€ v v v o e seoecssocncssasesssassssnsssss 2
8 C 15530 CAP AND FUEL GAUGE ASSEMBLY .. c ¢t et e occeecccssssel
9 C 155256 CLIP-mounting . ...eeesesesnsscsccecncsncescesssasl
10 C 15861 ELEMENT -aircleaner. . « e e c c e e s s s ssssonsssossessasel
11 C 16039 SCREW - #8 x 3/8" NC fillister head, SEMS ¢ ¢ v v o v e s e oo s oo 2
12 C 16038 SCREW - #10 x 1/2" NF fillister head, sems . « c ¢ ¢ v e e eesas 2
13 C 15863 BODY -aircleaner . .....secceeceeceescncscsasncsssnssesl
14 C 15860 BRACKET - air cleaner....... e |
15 C 15984 GASKET - air Ccleaner .. ...c.ceeesoerosoccansosannssases 1
16 C 15883 CARBURETOR |, . .0 ccs0cceccnscsccssssossssssnsnesss 1
17 C 16035 NUT-1/4"NFheX .o vcoeueanns ceeesersscssancess 2
18 C 15855 STUD - carburetor mounting .. N s s steeaancensesen 2
19 C 15983 GASKET - carburetor ,.... D |
20 C 15853 PIPE-intake,......... D |
21 C 15982 GASKET - intake ...... A |
22 C 16034 SCREW - 5/16" x 1-1 C ster head, SemsS «ecoososeees 2
23 C 15859 CONTROL ASSEMBLY 6 ..veeecoecscccnsncnsssesl
24 C 15882 CLIP ,,,...... P |
25 C 16037 SCREW - #10 x 1/ ex,washerhead.....ceceevvveaes 2
26 C 15987 CLIP, - conduit % P
27 C 16043 Fhex,sems ...ccceceeeassssnnssel
28 C 15881 10N ,..ciececenovenecssnsssnssnssl
29 C 16049 /16" fillister head v veveeeeesceesconsel
30 C 15112 ke and throttle ,....ccccccccocecoaseneel
31 C 15540 TOl, . o v o eoaseeooccssnscsasssannracescsl
32 187- 1064 1/2" NC hex, self-tapping . ccceeeececceosas 2

C 15862 PEGAY - aircleaner , , v v evcveecascassssasssensnnnsl

C 15858 AL-speedcontrol ........ccccccecevsecccceancccscl

Printed in U.S.A. October 1969



10




CASE

N

REF. PART NO,

1 C 15887

2 C 15888

3 C 15889

4 129- 504

5 C 15890

: 6 C 15891
7 214~ 251

8 C 15892

e 9 C 15893
10 C 15894

11 C 15991

12 C 15992

13 C 15993

14 C 15895

15 C 15896

16 C 15999

17 C 15897

18 C 15898

19 C 15899

20 C 15900

21 C 16000

22 C 16001

23 C 16002

24 C 16003

25 C 15901

N 26 C 16004
27 C 15902

28 C 15903

20 C 16049

30 C 15904

¢ @@

Printed in U.S.A.

MODEL

CARBURETOR

DESCRIPTION

SHAFT AND LEVER ASSEMBLY - throttle - - «
SPRING - throttle return « « = s ¢ ¢« ¢ o
SHUTTER - throttle « ¢+ s s e eeeeeccee
SCREW - 4-40 x 3/16" round head « « = + + + = = «
SPRING - idle regulating « s e o e oo
SPRING - main adjust « « » = s s« = o«
SCREW - idle regulating - - -ccccec s cave.
SHAFT AND LEVER ASSEMBLY - choke-
SPRING - choke return =« « -«
SHUTTER - choke
PLUG - welch - - -
PLUG - welch s+ ¢ s 0000 .
INLET ASSEMBLY - needle, seat and clip - -«

CLIP - inlet needle
FLOAT - carburetor « » = ¢ s e 0 e -
SHAFT -float = s v e e s e s oceccceceee
BOWL AND DRAIN ASSEMBLY - flo

PLUNGER ASSEMBLY - drain

GASKET - drain plunger

GASKET - bowl to body « = -+«
ADJUSTMENT SCREW ASSE

items 6, 20 and 22)
"Q" RING - adjust scre
SCREW - idle adjust
"Q" RING - bowl
FITTING - fuel j
PIN

PLUG-cu-

BALL - aldmingtA = » s s ¢ s v e »

WASH .........

KIK étgr repair (includes items 13, 16,
24) ¢« e e ennn

©
o

117 COMPACT TRACTOR

£ main (includes

" & s s
e s & e »
e * o 8 & s @

21, 22,

October 1969

1

ek DD P b b b D

Pt






REF. PAR
1 C
2 C
3 C
4 113-
5 192-
6 129-
7 C
8 C
9 c
10 C
11 C
12 C
13 187%-
14 C
15 113-
16  NSS
17 113-
18 195-
19 131-

Printed in U.S.A.

T NO.
15166

15421
15443
207
21
103
15425
15436
15644
15492
15524
15175
1054
15116
206

221
104

CASE MODEL 117 COMPACT TRACTOR 13
HOOD.FRAME AND GRILLE
DESCRIPTION REQ'D
FRAME -main ¢« « e e e e ccasenass s e e s e s eseseass e 1
HOOD ¢« veovecoacnans s e et e s s s a s anae s anssas eeal
COVER - PTO ¢+ e v Gt e eeecesnsecsaccnecsnnsenns 1
BOLT -3/8"xXx1"NChex, ZP -+« cvcecenenn- B
LOCKWASHER - 3/8" ZP ¢ s s v s v v vssoescnns B ()
NUT -3/8"NCheX,ZP ¢ eveeuceeccenanaacccncansns 8
INSERT -grille «cecceceececns tesssessssssscsssnasl
SEAL -~ insert «.c¢.e.ccse s s s e s s s n s easesscacasaa 1
KNOB-hood1latCh « e e c e e e s oeeeasoecascansosaccnascsas 1
LATCH -hood e eccececcens ceacessnsan ceeasassas 1
LINER-dash e -« st o e s s nvsossna et e cerseeseasecaes 1
TRAY =~ t00] o o e o ¢ c e ¢ e o s s asacsoseacscacoascssss eeseal
SCREW - #10 x 1/2" self-tapping « « « - « » ceecsaaens P
DRAWBAR . . ... c s s e s s e e s s s as s essesecesnecsesssne 1
BOLT - 3/8"x3/4" NChexX, ZP ««ctreecsececncsan Y.
BOX - weight (optional, order as G14 machinery item). « « « » - - .1
BOLT - 3/8" x 7/8" NC hex, ZP, diff tial mounting « « ... - 2
WASHER - 3/8" ZP et v voucans @ ............ ceed 2
N ceeseneseel?

417

NUT-push1/8" ceveeeenen @ -

October 1969



14




CASE MODEL 117 COMPACT TRACTOR

SEAT AND FENDERS

REF. PART NO, DESCRIPTION

C 15607 SEAT ASSEMBLY «¢-ccovsvaccncass .
1 NSS PAN - seat (includes padding) « « « « o« «
2 111- 219 BOLT - 5/16" x 1-3/4" NC, round head,
3 C 15609 COVER - Seat " e s 2 00 0000 e e e o 0 s 0 o0
4 131- 176 NUT - lock 5/16" NC heX, ZP «ccs s e aes
5 C 15610 MOUNT -seat s s e s e 0 enseeoceececes
6 113- 102 BOLT - 5/16'" x 3/4" NC hex, ZP-----..
7 192- 20 LOCKWASHER - 5/16" ZP ¢ o e o e e s v e s
8 129- 102 NUT - 5/16" NC hex, ZP + .- e seeccn
9 C 14534 BUMPER - seat s e cecoeocecesas “een
10 C 15440 SUPPORT -seat - --ccessaoonvovens
11 C 15501 BRACKET - hinge s ¢+ = 2 e c v e e s e

Printed in U.S.A.

¢ o & a8 a8 880800
* 9 s 8 40 8 a0 0o s

square neck « o+«

October 1969

15

o o DO W R e



16




CASE MODEL

EF. PART NO.

L 15282
131- 1113
C 15095
C 15096
C 15097
126- 186
C 15119
111- 215
192- 20
129- 102
195- 514
C 15104
C 15105
219- 17
113- 103
195- 521

Printed in U.S.A.

117 COMPACT

STEERING GEAR

DESCRIPTION
CAP - steering * ** = s s s>
NUT - jam 5/8'" NC hex * ** ~
WHEEL - steering
BUSHING - flanged nylon °* **
SHAFT - steering ***-"°"°"
KEY - Woodruff 3/16" x 3/4" -
BRACKET - steering**=**°**"*"

BOLT - 5/16" x 3/4" NC, round head, square neck,

LOCKWASHER - 5/16" ZP + =+ "+~
NUT - 5/16" NC hex, ZP ~*==-°*"*"*
WASHER - 5/8" plain, ZPs* ==+
GEAR-Steering“""""""'
PIVOT - steering gear == ****=**"*
FITTING - lube
BOLT - 5/16" x 1" NC hex, ZP * * *
WASHER - 5/16" plainy ZP <=-=-~-**"

TRACTOR 17
REQ'D

....... .-.-...-...1
o 4 s o 0 s v .tl.lc.llll
*« & & 5 % 8 53 & 2 ® ® 9 3 8 s o0 1
teecteacssesscanen D
B |
I....O‘...I-.c.--.l
ceeeene O
ZPrerecess 2
cereeeens ceeeseene g
cessenens sesesseen D
ceeseccccesenns cee 1
ceecsecsccasassases ]
cecetesereserensen ]
css s s eesnesenas e-eeq
ceeeeccassanssasse 9
ceeesncssncssssess UAR

October 1969






CASE MODEL 117 COMPACT TRACTOR 19

FRONT AXLE

REF. PART NO, DESCRIPTION REQ'D
1 C 15066 AXLE -front = s e e e e o coececeae s ss s s s s s essecsos e 1
2 C 15063 SPINDLE - right hand + s+« s s s e s s s e s s esceces ceeee ]
3 C 15062 SPINDLE -left hand s+ e s enseeseccccccecece cesssssve i
4 138- 99 PIN = 1011 + s 6o s e s s e e e P I S A 2
5 C 11906 WASHER - thrust 13/16" s e e s s et s s s e s s s sss s e « 3
6 219- 404 FITTING - lube ¢ e s e sasoevsceoccsncesce essessessree
7 C 13106 COVER - lube fitting + = == ¢ s e« seesse s s s s s s es oo . 3
8 C 12975 WASHER_spindle e e e s b e s s s s e s s s e eseneocn cse o 2
9 A 30881 WASHER - wheel spacer ee-cccccecececens sssssssesssees JUAR
10 132- 311 PIN - cotter 5/32" X 1=1/4" «eeveecosccnesccccncncccs 2
11 C 15067 ROD-tieanddraglink e s e s s s s s e s e eness e sesas s 2
12 C 15113 BALL JOINT - R,H, thread « -+« « R R R R R 2
13 C 15068 BALL JOINT - L.H, thread « c ¢ ¢ s ssevesossecccccns ceee 2
14 192- 23 LOCKWASHER - 1/2" ZP e essssoecanocccccns esscesse d
i5 25« 118 NUT - 1/2" NC hex »++ = - e cececssans e sessssssessces §
16 129- 325 NUT - 1/2" NC hex, L.H. thread =«++e=ccecsccccacccn- .2
17 C 15071 ARM_upperspj_ndle---.-..---. ..... R |
18 C 15072 PIN_axlepivot [ I N I . s s e s e s cs e 1
19 131- 152 NUT-jam3/4"NCheX'°'°°'®’ .......... seeesess]

FRONT %REAR WHEELS
. @

1 C 15090 ont (includes bearing)s « « « - - I 2
2 C 12110 - sealed, inner « « -+ e s e rs s seeasescss e 2
3 Cc 12111 RING - outer » « e+« ceatsessesseseas ciassvenns 2
4 219~ 10 ING-lube ...... s e asssseccoseans e e e s e eacensoese 2
5 C 12370 AP - Db ++ s oonsonnnonne Ceetieereeeteaeaas .3
6 C 150 WHEEL -rear s =« e e e s s e s s s e ecs s csss s e 2
7 126- KEY - Woodruff "A" 1/4" x7/8" » =« = - cesaavas e s esencas 2
8 195~ WASHER - 3/8" plain, ZP-+ ¢« -« tess s s s s css e s cess 2
9 192 LOCKWASHER ~ 3/8" ZP e ssessoscencennses ceeeseeee
10 11 207 BOLT - 3/8" x 1" NC hex, ZP«+=«« -+ teeseseasssenssns 2

Printed in U,S,A, October 1969



©90 0

AN

NYY




CASE MODEL

BELTS., PULLEYS AND IDLER

REF, PART NO,
1 C 15177
2 C 15176
3 C 15545
4 113- 219
5 192- 21
6 129- 103
7 C 15178
8 C 15527
9 195- 104
10 113- 120
11 129- 102
12 192- 20
13 195- 521
14 C 15109
15 T 25070
16 83- 54
17 € 15553
18 C 15552
19 C 15252
20 113- 102

1 C 15106
2 126- 16
3 81- 45
4 C 15127
5 113- 102
6 192- 20
7 129~ 102
8 C 15130
9 C 15132
10 113- 1
11 192- 19
12 129-

13 C

14 131-

15 C

16 13

17  195- 521
18 C 15131
19 C 15260
20 C 15173
21 C 15156
22 138- 92
23 C 15637
24 131- 69
25 C 15643
26 C 15644
27 132- 320
28 195- 518
29 C 15498
30 C 15499
31 195- 541
32 132- 48

Printed in U,S,A,

DESCRIPTION
PULLEY -~ idler ¢ s cevesonn
ARM - idler . ...
BRACKET - idler spring. « « s « « s ¢ s »
BOLT - 3/8" x 2" NC hex, ZP .

LOCKWASHER - 3/8" ZP e e v e v cuens
NUT - 3/8" NC hex, ZP ....... ‘e
SPRING-id].eI' e & 58 8 &8 68 s 8 s0

SPACER - idler arm ....
WASHER - 3/8" plain. . .c.oeeeaas
BOLT - 5/16" x 1-3/4" NChex ....
NUT - 5/16'" NC hex, ZP
LOCKWASHER - 5/16" ZP « v ...
WASHER - 5/16" ZP e eeevosons
PULLEY - engine drive .
KEY - 1/4" x 2" square
SCREW - set 5/16" x 1/4" socket head .

BELT - engine drive « s cececeeee cee e
BELT - pTO drive ® o 5o 5 & 8 60 s . CIC I I
FINGER - PTODEI ¢ ¢ o ¢ v 00 0 /ool Yo o o= .

BOLT - 5/16" x 3/4" NC hex,

* » 0 @ 0 .

117 COMPACT TRACTOR

21

REQ'D

-1
.1

.noc-n.l.-ooo-.a.ol

e » s o

.
DO DD = DD D)WL D

e cs s s s s s s s s s rr et e e oo 1

/16" NC, socket head « e ceceoennnn ces2
cesssssssassesscasel

e ses s s scs s e s s cccsssssssaes 6

.............. P

eeess s s sssssaserssssnvescd

- reinforcement « e e e e v e s 0o esescssccans 1
......... esssssasssssssssel
-1/4"x1/2"NChexhead, ZP c v e e v s v e sesncacccse 2
DCKWASHER - 1/4" ZP ¢t cvossensosnoncasccesas ]
........... . cesssssss?

ssesesecsacsosesesel

NUT - jam lock, 1/2" NC hex seecsassessasccnss 1
ROD -brak€ e« e s s s s s s s canoecveses cessssssensassasssl
PIN - cotter 1/8" X 3/4" c e s s eseeesoveassorancacsanas 1
WASHER - 5/16" ZP tecceeesnracccccccsccsss P |
ROD - extension «.«.c... e |
BUTTON -nylonfriction seseeeeeeceecscccccccccoces 1
PEDAL -Dbrak€ e e e e s s s s s s o scvoscsavscncas B |
BRACKET -saddle. . « ¢ e e e e a s e cesscsssessssssesnse
PIN-10113/16" X3/4" . . .ccccitesassssssnnatosscncons 1
BRACKET -brake lIocK.: c e e s s e s s s v s ce v esocccascse eeeoal
NUT -1ock 5/16" NCheX vevvenccessncns . |
LEVER - brake lock ...cec.. e eccsccscssesesssscsssncce 1
KNOB-brake lever ¢« c s s s s e s s e s s s ssececascces essssasl
PIN - cotter 3/32" x3/4". ¢ e e v veen. secesnnaacncsssasesd
WASHER = 1/4" ZP . vveeceooccvsossnsnossscncsconnnnsns 2
PAD - footrest R H. v v cveevveecsccaccacss cessacasel
PAD-footrest LH., ....cc000. e |
WASHER ~ 5/8" ZP .o cv .t sasssnsososnceancnssna ceee?
PIN - cotter 1/8" x 1M o v v eaveeoccesas e

October 1969



22

o



CASE MODEL 117 COMPACT TRACTOR 23

HYDRAULIC TRANSMISSION AND CONTROLS

REF. PART NO.
1 C 15532
2 C 15546
3 C 15584
4 C 15585
5 126- 109
6 C 15511
7 C 15723
8 192- 19

16 C 15256
17 214- 251
18 C 15550
19 113- 102
20 192- 20
21 129~ 102
22 C 15597
23  195- 102
24 129- 101
26 C 15122
26 A 37247
27 C 15533
28 C 12093
29 C 15536
30 129- 162
31 C 15535
32 C 15124
33 C 15420
34 C 15537
35 C 15538
36 169- 133

37 151
38 113-
39 195-

4] 83 46

Printed in U.S.A.

DESCRIPTION REQ'D
TRANSMISSION - hydraulic (includes items 2, 3,4, and 5) «+ ... 1
GEAR -drive . « « ¢« s o & tess e s s e s s s ass s rarseencceses 1
SPACER ¢+ ccscessossncssscssnsccascanes ceses s 1
RING - retaining « c e e s s e e 00 e e T |
KEY - Woodruff #3¢ ¢ ¢ ¢ ¢ e e e s s sssocccocsccsscscscssos 3
PULLEY - transmission ..ceccece e B |
WASHER - 5/16" plain « « » . . . c e e et eseacsassarranscee 2
LOCKWASHER - 1/4" c t v cesossnscococsancaasacssns 1
BOLT -1/4"x5/8"NChex, ZP «¢.0c... essessesssssssed
FAN - transSmisSSiON e e e ¢ s e s s s s s e avasescssssasscsccsss
BOLT - 3/8"x3"NChex, ZP e eseecccccccecsccccnns ..
LOCKWASHER = 3/8" ZP . v coseonsen
GASKET - transmission « « « ¢ « « « ceesecanacs cesesceaenn
TANK - surge. ... . s ss s st s s e s e s e esecccncancenass
CAP -1tanK. c c e s e s s s o sssasoscscscsscscs
HOSE - tank to transmisSsion « « c s e c s s s s s s s s s s s e ssssecas

CLAMP -hOS€E e e csesssssssrses(frescececscsccscscecscecaec
PLATE -mounting +««¢cceece- cesasssce e
BOLT - 5/16" x 3/4" NC hex, ZBa3% o% « « « s et s e cenoaana

5

4

6

1

1

1

1

2

1

1

LOCKWASHER - 5/16" ZP .. Jeesnssnecnanann I |
NUT - 5/16" NC hex, ZP,.. . ........... ..... ceeaal
SCREEN ...ccou.. creresecscencensesans 1
WASHER-1/4"p1ainN ............ i
NUT - 1/4" NC hex . . 4
ROD - speed contr cessessecessencnssensnanns 1
KNOB -~ speed co csesssesssnns s ceessanssensl
SPRING.... . 1
1

1

4

1

1

1

2

2

2

1

1

1

2

1

hydrauhccontrol ...... cesssasenasss s
speed control .....secesvsecccconcance .
-~ Wir€ e e e s o ssencsscccennconcse csenscnss
ER-sw1ve1...... ...... ceentcssesesesccenes

- #8 x3/8" fillister head « + « e s e s s s v ceocccscns ..
PANEL friction . c csasveseeecccccacascs cessesns s
BOLT - 3/8" x3/4" NC hex, ZP ...... et sssssessseccnn
LOCKWASHER - 3/8" ZP ¢ e c c e s ccesseocanacccnccs
NUT -3/8"NChex,ZP ..ccvvvecccccccns
SCREW - set 1/4" x 3/8" NC, sockethead . .. .eoeevonesons

October 1969






CASE

MODEL 117 COMPACT TRACTOR

DIFFERENTIAL AND FINAL DRIVE

W -10 L K DN - by

EF, PART NO.
-C 157788
C 15808
c 11173
Cc 11174
C 156812
C 15811
c 11172
C 15786
C 15787
10 C 11213
11 C 11178
12 C 11222
13 13- 436
14 92- 4
15 C 15813
16 C 16005
17 C 16006
18 C 15814
19 C 16007
20 C 15803
21 C 15807
22 C 15804
23 C 15815
24 C 15816
25 C 11193
26 C 11187
27- C 15802
28 C 15801
29 C 11205
30 C 16009
31 C 11195
32 F 53650
33 187- 996
34 C 11224
35 C 15
36 192-
37 129

Printed in U,S,A.

DESCRIPTION REQ'D
PINION-bevel ¢ e e v eeveoecns ceesesesssesessrsane el
GEAR -bevel ¢ . cceereo c e s s es e s s asnes e rrrenccc e 2
PIN-drive . e s e s cesseesssoscecssse ceeesee cesssesssl
BLOCK -drive v e eseesocsccsccse casescsesssseseesd
CARRIER - differential . o ¢ v s ¢ s e s 0o sococossscccnscs ..l
CARRIER - differential , . v e v v s e s ceaceneccccces U §
GEAR - TiNg v e v v v e vevecnanans S |
AXLE-LH,........ e s s s e s s s s ssssreesenssssenss .1
AXIE -R.H.. ¢ ¢ceeoesoonnccccncccsses P |
BEARING - thrust . ........ ccesesessssseseacesesesd
WASHER - thrust. o v e c e s oo e s snsesonsonscocecss creeen 8
RING -retaining . .. .csoceceeseassososnese D |
SCREW - 1/4" x2-1/4"NChex ..... .
LOCKWASHER - 1/4" . .ttt teeessnncensccsananse ceeood
HOUSING - differential . « « c s e e e accocoas cecesenenssssl

BEARING - ne€dle. « o« « c e s s s s s s o oo nasosssncnccces 2
BEARING - needle. ... . R -\ U cessessl
COVER - differential housing. . . N N |
BEARING - needle (see Ref, eX cerececconanccens 1
BEARING - needle. . v o c so e o s a s s s o= J R |
HOUSING AND BUSHING ASS T R - R |
BUSHING ..« .+ . .o e e s e s s s essenscsvescssenns 2
HOUSING AND BUSHIN BLY-RH. .ccoaeesnesensnsl
BUSHING - (see R e eesessessesssssssrsanasd
SHAFT - brake .. e s s e s e s s v errossesne cesecenas 1
GASKET - housi Vel e« e e e a o acooons csesesssvsecel
GEAR-outpu ....... cesessscsserenesesseenss 1
GEAR - idle ) e e s o evseseccsosnsnsecsss eossssnssl
SHAFT-... ........... S |
\b ) Ceeeeeeeaanaeaan .ol

et essensecsrssuenas seecsasssnseesl

aes e esscscsencns 1

........... cesesesd

.l..lll..ll....g

- 1/4" x 1" NC hex head, self-tapping «....ccce... 10

UG -oilfilleranddrain . .. cvsssesesseccscsccss ces s 2
BOLT - "U" 5/16" ¢ v v vnvevasscsaccenes ceessssssnssd
LOCKWASHER - 5/16" ZP ..... cesssescssssssssss s acs 4
NUT - 5/16"NCheX, ZP seseesococescansas cessssassid

October 1969






CASE MODEL 117 COMPACT TRACTOR

ATTACHMENT DRIVE
POWER TAKE OFF (PTO) ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 15136 HOUSING - PTO « ¢+ .- s s s s 8 s s e e s e s s s e s e e ans es sl
2 C 15083 PULLEY - PTODOtOM o e s oo essaonnennn S
3 C 15086 PULLEY ASSEMBLY - PTOOp « = « c s e o« + S
4 C 10822 WASHER - plain .- ¢ ccccecanane cs s s s et s ases s e 1
5 A 70280 BEARING - PTO « ¢ e cevne- Ceeeceecesaneans ceeeeeee2
6 C 15272 WASHER - Dell «ecesovnconncasenascas S
7 113- 206 . BOLT -3/8"x3/4"NChex,ZP.ccesecccsnsnarascccsccn 1
8 192- 21 LOCKWASHER - 3/8" ZP ¢ cvseeeovoascccccns S
9  195- 104 WASHER - 3/8" plain, ZP . - e e e v e s O |
10 113- 138 BOLT - 5/16" x 3-1/2" NC hex, ZP «eccovsencecocncncns 1
11 131- 176 NUT - 10ck 5/16" NC heXe s s e s v o s osooscncns J S |
12 C 15143 ROD - belt adjust front « « o c o ¢ o = 2« cesesesessasesaanca 1
13 C 15140 SLEEVE +vveoecocccns Ceeteseacsasetserenacanns 1
14 C 15141 SPRING «+sccosenon e eseereseseseennnn O |
15 192- 21 WASHER - 3/8" plain « e e e o s e 0 e s e S |
16 129- 103 NUT - jam 3/8" NCheX - ceveeenssnsesocnaascassons .1
17 138- 92 PIN -roll 3/16" X 3/4" v evevvvasd@uesese- S
18 C 15147 ROD -« PTOTEAr s e e s s vesses N eV e s s asessssacecasns 1
19 C 15207 LEVER - engaging « « « - « sean M eeccenaneanns ceeal
20 132- 46 PIN - cotter 1/8" x 3/4" + . . @ ...... B |
21 C 15527 SPACER « v e v o s vnnnsnens @ ......... 1
22 175- 415 SCREW - 5/16" x 1" trdsshhead;ZP + s s v e cececene S |
23 192- 20 LOCKWASHER-5/16" RS O
24  129- 102 NUT - 5/16"NChex§ ettt seeraeseaaressanans 1
5@ ENT LIFT
1 C 15164 \-1mp1ementhft........... .......... ceesseel
2 C 15159 ~pusSh eveceeennnssanocncens Csssssenaseenes 1
3 C 15157@ TTON — thUumb s « « + o e e e s e e vnonss et reneeaaaae 1
4 C 15 BRACKET - saddle. . - « - et erereeecaananann e
5  113- BOLT - 5/16" x 3/4" NC hex, ZP « « - « - - . Ceieerssesasees 4
6 19 LOCKWASHER - 5/16" ZP ..... Ceeeersrscescancenne .4
7 1@ 2 NUT - 5/16" NC hex, ZPe e oo voecooennonnnenns Ceeeeeeed
8 1 92 PIN - roll 3/16" X 3/4" ¢ e v e cavoccennnans Ceecsenseann 1
9 C 15564 SPRING «coeevnoncocenns Cetieeeesesaaaeann ceeenl
10  138- 2054 PIN - spirol 5/16" x1-3/4" ¢ e e e v e s eoceas J T
11 195- 521 WASHER - 5/16" plain « o s eooeeess Cheeerecerersanaas 1

Printed in U,S.A, October 1969






CASE MODEL 117 COMPACT TRACTOR

BREAKER CONTACTS, MAGNETO
AND ALTERNATOR

REF. PART NO. DESCRIPTION REQ'D
1 C 15905 FLYWHEEL - engine® * *»*c*scccesseccscacsccssnn 1
2 C 15906 SPRING - dust cover * **** =+ I I I A |
3 C 15907 COVER - breaker boxdust = ******csccserecccnccccce. 1
4 C 15908 CAM - breaker® **-c=*c==- P R I |
5 C 15909 BREAKER ASSEMBLY - contact * =+ s srsevnensrencccen ]
6 C 16053 SCREW ****scscccccorccccccccccccsccctscccsssos 1
i c 16054 WASHER * ***°*=**+¢ ¢t e s s s s s s s et sans seseeseee |
8 C 15910 TAB - terminal *******=*=*-* s e s 0 s s 0 ss s s sssssn e 1
9 C 16055 NUT **=csccroescecsncscccccssscscccccnacccoe R |
10 C 15911 FELT - cam wiper ********* R e RN |
11 C 16066 SCREW ****srseersccccccccccccccscccccccccecccs 1
12 C 15912 CONDENSER ................... -...-.-----..--.1
13 C 15913 COIL ASSEMBLY - magneto (includes items 12, 14 and 18) - =+ + 1
14 C 15914 SPRING - coil wedge * » s srcersrsccn N LI I I A |
15 C 15915 STATOR PLATE ASSEMBLY <"t -ccrcrcccrccncne 1
16 C 15916 COREANDPLATE‘ ........ et e e s e s s e sanns sesss e ]
17 C 15917 GENERATOR COILS AND LEADS * 20 *s=tererecroceces 1
18 C 15918 WIRE -=lead **°°*°cccc292s 0>~ e\ s o s o 6 s 0000000 eaee 1
19 C 15919 SLEEVE - insulation® * * * * * AN\ SRR R R !
20 C 15920 SHIELD-COil"""""' e s s s s esscees e 2
21 C 15921 CLIP - coil fastening * /o3, s srserscrcccccs + 2
22 C 15922 CLIP-ground ...... .. )b s e s s e s s 0w sssssasee ]
23 173_ 244 SCREW .........\6...........--.-.. ...... 1
24 C 15927 GASKET - dust cover, Y ¢ o ccoosossosecacs I AT, |

ey

Printed in U,S.A, October 1969



NN

e

o

N

@é%@
5O




CASE MODEL 117 COMPACT TRACTOR
C 15990 STARTER

REF. PART NO. DESCRIPTION

C 15990 STARTER - engine 12 volt s s s e s s e ccccceccrcsccccccecs
1 C 16012 CAP ASSEMBLY - end (includes bearing)« « -+ - -+
2 C 16065 BOLT ~thrus-*«*tvsscoesscascacacacnse
3 C 16059 LOCKWASHER »*ccccssvseeceancacccacccnnscs
4 C 16058 NUT ¢ ccccocccsosccccs ces et s s s sn e
5 C 16060 WASHER - spacer ((010)s s scveroeeorcccercess.
5 C 16061 WASHER - spacer (,020) -« ===« «-« et s esassacsenes
6 C 16013 ARMATURE ......... e e s o8 00 s e 00 “ o o o
7 C 16014 HOUSING_starter P N N R I R I A S A
8 C 16015 WASHER - insulating > ==+« ses e e
9 C 16062 WASHER_p]_aln ............. TEEEEER
10 C 16063 LOCKWASHER ¢ s ¢ s ccveceoecceces e e e
11 C 16064 NUT *#e*2r22scceceesce e e s s 0000 s oo e

NSS BRUSH AND SPRING KIT (see Ref. 16) «» = ¢ =+
12 C 16016 INSUIATOR ® 5 8 8 68 8 0 8 P e TSR EE S0
13 C 16017 INSULATOR ****scsacoaansss sesesese
14 C 16018 BRUSH AND SPRINGKIT ¢+ cccsscencscsene
15 C 16019 SPRING ~brush *# ¢ ¢csseecseccscsssccss
16 C 16020 CAP ASSEMBLY - commutator end « =+« e
17 C 16021 BENDIX ASSEMBLY =-=*cc*cc==--- R
18 NSS NUT
19 NSS STOP - pinion
20 NSS SPRING - anti-drift ®
21  NSS W ASHER - pinion @
22 NSS SLEEVE - anti-drift
23 NSS GEAR - pinion
24  NSS SHAFT - screw \0
25 NSS WASHER - thr,
26 NSS CUP - cushi
27 NSS CUSHION%
28  NSS & t

Cc 1 STARTER

C 15989 lnelzvolt.-.o-----.-... --------- .--.1
1 C 16022 BLY - end (includes bearing) """ ***"*******1
2 C 16067 HER - spacer (.024) ......... e s e aas creserccceg
2 C 16068 3 HER-Spacer(.OOS) 4660606000600 besnsessneansces 9
3 C 16023 MATURE'""'""""""""""""""1
4 C 16024 @ OUSING - starter “*-"**"*"°* **scrssecoccn.. RN |
5 C .@ WASHER - insulating® ***°**°***=¢*°*-+¢ sessereeeey
6 C WASHER_plain-...-..--.......----o--.o...-2
7 C LOCKWASHER " ********* csscscc. R 4
8 C NUTQ...-......‘C‘.‘.-.. ........... o s o & .4
9 1 WASHER - spacer * **-""*** *stserececccorccacan
10 6071 BOLT -thru *°""°*°"°“"°**c*ccececcccen. e e s oo s e e e 2
11 C 16009 WASHER *****°*c st sscststtsvsccvtccccseonas 2
12 C 16026 BUSHING - insulating® *****"**"**"* IR |
13 C 16027 BRUSH AND SPRING KIT = - *---*-"-" R R -1
14 C 16028 SPRING -brugsh ***°*****escesececcccsssnvsscscsscn
15 C 16029 CAP ASSEMBLY - commutator end **=**====<=+"~" R
16 C 16030 BENDIX ASSEMBLY *°*°*°*"+-" “ o 60 0 0e s 00cessesssesese 1
17 NSS NUT -hex®**°***"*scrsrsrsvscsnsssenctocecscsecy
18 NSS STOP - pinion ** " *"** " * scsscecee- R S |
19 NSS SPRING - anti-drift =ccc*c*"*scccecees I |
20 NSS WASHER - pinjon **=*****cesereeccccccccaccnny
21 NSS SLEEVE - anti-drift *=**°"°°***c==°*se- I IR I |
22 NSS GEAR_piniono-.-..-o...-.-.---......-.....1
23 NSS SHAFT - screw """ ** " cecsccesrseccacsncnn X
24 NSS WASHER - thrust = **-=*-=-** 8 e esssssenssesens 1
25 NSS CUP-cushion **""*"****==+°*"- e s easaas R
26 NSS CUSHION - rubber **--***=-~*" R AR
27 C 16031 WASHER - thrust ® a6 5 5 046000055008 0s00s0 ¢ s s a0 o o e 1
28 C 16066 BOLT - terminal * - " ***""*""**csssrencccnnecacny

Printed in U.S,A. October 1969



- \__/(,.
A\ T
% J
h.‘
S
V.

N

/
m \ ﬂ§
- RE

,.4‘:
)

%




CASE MODEL 117 COMPACT TRACTOR

REF. PART NO.
1 C 15114
2 M 20164
3 C 15525
4 C 15542
5 C 14585
6 C 15543
7 C 14553
8 C 14552
9 C 12684
10 C 15539
11 C 15989
11 C 15590
12 C 15923
13 C 15925
14 C 15924
15 C 15857

16 172- 244

Printed in U,S.A,

ELECTRICAL SYSTEM

DESCRIPTION REQ'D

CLAMP - battery .......... @ e a s e o0 e 00 asee 000 en 1
BATTERY_lzvoltn------------n--co-----------o-1
CLIP-mounting ******* *ssrrssorsscrcscnrensesen]
HARNESS - Wire ** e v csce s o s ecsscccccsvcencssoccns 1
CABLE - battery to solenoid (black 10-1/2") e e cesccesccccs]
CABLE - battery to ground (black 6-1/4") = cccrerrceescvee]
SOLENOID - Start s s+ c+sessessccscecccrscsssscosocs 1
SWITCH - ignition (includes key) **+s++seooeessessacnnn]
KEY - ignition *«-ccsceocecccecne s ecsesecssecen -1
SWITCH - neutral Star EEEEEEEE R EEEEEEEEE « s o0 e 1
STARTER - 12 volt (repairs, see page 31) » s+ s+ ++ seenene]
STARTER - 12 volt (repairs, see page 31) « = s ccceeccccnenn 1
PLATE - rectifier mounting ooooooooo R EEEREEREEE ss e ]
RECTIFIER-diOde'"""""""""""""""2
FUSE - rectifier (6amp) = *c*=c-ccccesceccnccacccn. 1
COVER - rectifier *++ s+ I I I A I A I |
SCREW - 5-40 x 3/8" round head, machine * =+ <*cccscc-o- 1

Q
©
@\\o

(OPTIONAL)

ooooo o . © 00 e s e e e s e 0000000 e 00 s 1
NECTOR - head lam --------- R B R Y s s s 8 000 0 0 1
. . #5008 co0 006w e . ® o0 8 06 00 0c 000005800 Z

October 1969






CASE MODEL

ELECTRICAL SYSTEM HARDWARE

REF, PART NO.
1 . C 14060
2 193- 61
3 C 12683
4 C 10836
5 87- 484
6 193- 170
7 111- 131
8 193- 57
9 129- 101
10 111- 102
11 129- 102
12 111- 108
13 129~ 122
14 129- 27
15 192- 18
16  192- 20
1 131- 615
2 187- 1047
C 14302
3 NSS
4
5
6

C 14305
¢ 1o
Cc 14

<

Printed in U.S.A.

DESCRIPTION
NUT - back up 3/4"

WASHER - 3/4" internal tooth « « ¢« .

NUT - escutcheon 3/4".
NUT - speed type "U"

------------- « s

117 COMPACT TRACTOR

35

SCREW - #10 x 1/2" hex head, self-tapping + .+ -coccceece.. 2
WASHER - #10 externaltooth ......c.cccveee.en ]
BOLT - 1/4" x 1-1/8" round head, square neck «.ecosoeoooss+2
WASHER - 1/4" external tooth e e o e e o v v v v e cecennncenns 2
NUT-1/4"NChex-o-o- ---------------- U I 010003
BOLT - 5/16" x 3/4" round head, square necks « e s o o o e s e oo 1
NUT-S/]_B"NChex........... .................. .1
BOLT - 1/4" x 3/4" round head, square neck « . . « « . . I |
NUT—S/]_G”NFheX @ e 8 » 5 68 B 8 8 8 58 8 8 8 8 8 s P 000N e e 2
NUT -#I0NC heX e s e s e e esassceessnscscasssssccossscscse 2
IOCKWASHER - #10 ¢ ¢ e e e c e e o eccecosos e s e ceses 2
LOCKWASHER-5/16”.............. eess amssereacecs 2
®\\0
HEAD L@? (OPTIONAL)
o %
dtype...coousn e essacscesaann teesessad

#8 x 1/2" round head, Phillips self-tapping . ...e0... 4
LAMP ASSEMBLY ..,

ECEPTACLE - head lamp (Order C14302) .

BULB - head lamp

GASKET - head lamp, ., ..

LENS - head lamp. .

2
1
2
1

QOctober 1969



&
RS oo 107 |

P



CASE MODEL 117 COMPACT TRACTOR

DECALS
REF. PART NO. DESCRIPTION REQ'D
1 C 15645 DECAL-hoodRH, ... e |
2 C 15646 DECAL - hood LLH, c c s st escsoesccossosancnsocssses .1
3 C 15654 DECAL - instrument panel + ¢ c e o cceceoe. P |
4 C 15655 DECAL - grille insert « c c c « o & & cessssssessancneseesl
5 C 15656 DECAL - 2ir SCOOP ¢ c s s avsvsocesoassoscsas ccsesen .1
6 C 15657 DECAL - PTO v evreccccccsancnnaes B |
7 C 15658 DECAL -brake lock «s-e-ecosescsssnsseonsscccacnces 1
8 321- 1628 DECAL - "CASE" v et eevovnncsncsncccsns D |

Printed in U.S.A, October 1969



NUMERICAL INDEX

PART PAGE REF.  PART PAGE REF.  PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 30881 19 - 9 C C 15540 9 31
A 37247 23 26 C C 15542 33 4
A 70280 27 5 C C 15543 33 6
C 10657 9 5 C C 15545 21 3
C 10822 27 4 C C 15546 23 2
C 10836 35 4 C C 15549 23 15
c 11172 25 7 C C 15550 23 18
c 11173 25 3 C C 15552 21 18
C 11174 25 4 C C 15553 21 17
c 11178 25 11 c C 15564 27 9
c 11187 25 26 C C 15584 23 3
C 11193 25 25 C C 15585 23 4
C 11195 25 31 C C 15597 23 22
C 11205 25 29 C C 15607 15
C 11213 25 10 C C 15609 15 2
Cc 11222 25 12 C C 15610 15 5
C 11224 25 34 C C 637 21 23
C 11906 19 5 C c~(5843 21 25
C 11942 21 13 c 13 9
C 12093 23 28 c @ 15644 21 26
C 12110 19 2 C S 15645 37 1
c 12111 19 3 C @ 15646 37 2
C 12370 19 5 C C 15654 37 3
C 12683 35 3 C C 15655 37 4
C 12684 33 9 C C 15656 37 5
C 12975 19 8 C C 15657 37 6
C 13106 19 7 c C 15658 37 7
C 14060 35 1 C C 15685 33 3
C 14302 33 6 C C 15686 33 4
C 14302 35 C C 15688 33 1
C 14303 35 6 C C 15689 33 2
C 14304 35 5 C C 15723 23 7
C 14305 35 4 C 15786 25 8
C 14534 15 9 C C 15787 25 9
C 14537 33 5 C 15788 25 1
C 14552 33 8 C 15801 25 28
C 14553 33 Vi C 15802 25 27
C 14565 33 5 @? C 15803 25 20
C 15062 19 :ﬁ c C 15804 25 22
C 15063 19 C C 15807 25 21
C 15066 19 C C 15808 25 2
C 15067 19 C C 15811 25 6
C 15068 19 13 c C 15812 25 5
C 15071 19 17 C C 15813 25 15
C 15072 19 18 c C 15814 25 18
C 15083 27 2 C C 15815 25 23
C 15086 27 3 C C 15816 25 24
C 15090 19 1 C Cc 15821 5 1
C 15093 19 6 C C 15822 5 4
C 15095 17 3 C C 15823 5 4
C 15096 17 4 C C 15824 5 . 5
C 15097 17 5 C C 15825 5 5
C 15104 17 12 C C 15826 5 6
C 15105 17 13 C C 15827 5 7
C 15108 21 1 C C 15828 5 8
C 15109 21 14 C C 15829 5 9
C 15112 9 30 C C 15830 5 10
C 15113 19 12 c C 15831 5 11
C 15114 33 1 c C 15832 5 12
C 15116 13 14 C C 15833 5 12
C 15119 17 7 C C 15834 5 12



&

NUMERICAL INDEX

39

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

C 15835 5 13 18 C 16006 25 17
C 15836 5 13 19 C 16007 25 19
C 15837 5 13 20 C 16009 25 30
C 15838 5 15 25 C 16012 31 1
C 15839 5 17 27 C 16013 31 6
C 15840 5 18 28 C 16014 31 7
C 15841 5 19 30 C 16015 31 8
C 15842 5 21 1 C 16016 31 12
C 15843 5 22 2 C 16017 31 13
C 15844 5 29 3 C 16018 31 14
C 15845 5 30 4 C 16019 31 15
C 15846 5 26 5 C 16020 31 16
C 15847 5 8 C 16021 3 17
C 15849 5 10 C 16032 5 31
C 15850 5 12 C 16033 5 43
C 15851 5 13 C 16033 7 70
C 15852 5 14 C 16034 9 22
C 15853 9 15 16035 9 17
C 15854 5 16 16036 5 48
C 15855 9 171, € 16037 9 25
C 15857 5 Q C 16038 9 12
C 15857 33 1 C 16039 9 11
C 15858 9 C 16040 7 54
C 15859 9 <21 C 16041 7 62
C 15860 9 22 C 16042 7 58
C 15861 9 12 C 16043 9 27
C 15862 9 14 C 16044 7 71
C 15863 9 13 C 16045 7 73
C 15864 7 24 C 16046 7 53
C 15865 7 86 C 16047 7 78
C 15866 7 2 C 16048 7 80
C 15867 7 3 C 16049 9 29
C 15868 7 14 C 16060 11 4
C 15869 7 20 C 16051 11 7
C 15870 7 24 C 16052 11 29
C 1587 7 25 C 16053 29 6
C 15872 5 C 32 C 16054 29 7
C 15873 7 c 33 C 16055 29 9
C 15874 7 C 38 C 16056 29 11
C 15875 C 15982 21 C 16058 31 4
C 15876 ' C 15983 19 C 16059 31 3
C 15877 C 15984 15 C 16060 3 5
C 158178 C 15985 55 C 16061 31 5
C 15879 7 C 15986 67 C 16062 31 9
C 15880 7 C 15987 26 C 16063 31 10
C 15881 9 C 15988 72 C 16064 31 11
C 15882 9 C 15989 83 C 16065 31 2
C 15883 9 C 15989 3 11 F 53650 25 32
C 15884 7 C 15990 82 L 15282 17 1
C 15885 7 C 15990 31 M 20164 33 2
C 15887 11 C 15990 33 11 o 5999AB 5 36
C 15888 11 2 C 15991 11 11C T 25070 21 15
C 15889 11 3 C 15992 11 12

C 15890 11 5 C 15993 11 13 HARDWARE CODE NO.

C 15891 11 6 C 15999 11 16

C 15892 11 8 C 16000 11 21 13- 436 25 13
C 15893 11 9 C 16001 11 22 26. 118 19 15
C 15894 11 10 C 16002 11 23 81~ 45 21 3
C 15895 11 14 C 16003 11 24 83- 46 23 41
C 15896 11 15 C 16004 11 26 83- 54 21 16
C 15897 11 17 C 16005 25 16 87- 484 35 5




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
92 4 25 14 132- 46 21 16 214- 251 23 17
111- 102 35 10 132- 46 27 20 219- 10 19 4
111- 108 35 12 132- 48 21 32 219- 17 17 14
111- 131 35 7 132- 92 27 8 219- 404 19 6
111- 215 17 8 132- 311 19 10 321- 1628 37 8
111- 219 15 3 132- 320 21 27
113- 1 21 10 138- 92 21 22
113- 2 23 9 138- 92 27 17
113- 102 15 6 138- 99 19 4
113- 102 21 5 138- 2054 27 10
113- 102 21 20 169- 133 23 36
113- 102 23 19 172- 244 33 16
113- 102 27 5 173- 42 5 49
113- 103 17 15 173- 44 5 45
113- 104 5 16 173- 215 9 3
113- 111 5 35 173- 244 29 23
113- 120 21 10 175- 415 27 22
113- 138 217 10 187- 996 25 33
113- 206 13 15 187- 1003 5 23
113- 206 23 38 187- 1041 5 28
113- 206 27 7 187- 1047 35 2 A
113- 207 13 4 187- 1054 9 2 @Q
113- 207 19 10 187- 1054 13
113- 219 21 4 192- 14 5 \ g
113- 221 13 17 192- 18 35 @

113- 241 23 11 192- 19
126- 16 17 6 192- 19
126- 16 21 2

192- 20

126- 21 19 7 192- 20 @

126- 109 23 5 192- 1 6
129- 4 5 47 192- 21 12
120- 27 35 14 1 23 20
129- 101 21 12 \2 25 36
129- 101 23 24 K 0 27 6

| 129- 101 35 9 20 27 23
' 129- 102 15 8 20 35 16
; 129- 102 17 10 @ 2- 21 13 5
| 129- 102 21 7 92- 21 19 9
E 129- 102 21 @D 192- 21 21 5
{ 129- 102 23 192- 21 23 12
, 129- 102 25 192- 21 27 8
129- 102 27@ 192- 21 27 15
129- 102 27 4 192- 23 19 14
| 129- 102 35 11 193- 57 35 8
| 129- 103 13 6 193- 61 35 2
‘ 129- 103 21 6 193- 70 35 6
. 129- 103 23 40 193- 509 7 57
’r 129- 103 27 16 195- 102 23 23
i 129- 122 35 13 195- 104 13 18
129- 125 7 74 195- 104 21 9
129- 162 23 30 195~ 104 27 9
129- 3825 19 16 195- 514 17 11
129- 504 9 4 195- 518 21 28
131- 69 21 24 195- 521 17 16
131- 152 19 19 195- 521 21 13
131- 164 21 14 195- 521 21 17
131- 176 15 4 195- 521 27 11
131- 176 217 11 195- 525 23 39
131- 417 13 20 195- 541 21 31
131- 615 35 1 195- 2029 19 8
131~ 1113 17 2 214- 251 9 7







